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In-Band Emissions

Test Result
ngte Antenna ('\Fﬂrﬁg) Sl?zue In?j:x Result Limit Verdict
26Tone RUO See test graph | See test graph PASS
Ant7 | 5955 | 52Tone RU37 See test graph | See test graph PASS
106Tone RUS53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant8 | 5955 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant7 6195 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RUO See test graph | See test graph | PASS
Ant8 | 6195 | 52Tone RU37 See test graph | See test graph | PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant7 | 6415 | 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant8 6415 | 52Tone RU40 See test graph | See test graph PASS
106Tone RU54 See test graph | See test graph PASS
11AX20MIMO 26Tone RUO See test graph | See test graph PASS
Ant7 6435 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant8 6435 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant7 6475 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant8 6475 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant7 6515 | 52Tone RU40 See test graph | See test graph PASS
106Tone RU54 See test graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant8 6515 | 52Tone RU40 See test graph | See test graph PASS
106Tone RU54 See test graph | See test graph PASS
Ant7 6535 | 26Tone RUO See test graph | See test graph PASS

Sporton International Inc. (Kunshan) : A2-330 of 406
TEL : +86-512-57900158

FCC ID: UZTWCMTA

Page Number



saravas. FCC RF Test Report

Report No. : FR311602F

52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant8 6535 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant7 6695 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant8 6695 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph | PASS
26Tone RU8 See test graph | See test graph | PASS
Ant7 | 6855 | 52Tone RU40 See test graph | See test graph | PASS
106Tone RU54 See test graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant8 6855 | 52Tone RU40 See test graph | See test graph PASS
106Tone RU54 See test graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant7 6875 | 52Tone RU40 See test graph | See test graph PASS
106Tone RU54 See test graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant8 6875 | 52Tone RU40 See test graph | See test graph PASS
106Tone RU54 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant7 6895 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant8 6895 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant7 6995 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RUO See test graph | See test graph PASS
Ant8 6995 | 52Tone RU37 See test graph | See test graph PASS
106Tone RU53 See test graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant7 7095 | 52Tone RU40 See test graph | See test graph PASS
106Tone RU54 See test graph | See test graph PASS
26Tone RU8 See test graph | See test graph PASS
Ant8 7095 | 52Tone RU40 See test graph | See test graph PASS
106Tone RU54 See test graph | See test graph PASS
Ant7 7115 | 26Tone RU8 See test graph | See test graph PASS
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52Tone RU40 See test graph | See test graph PASS

106Tone RU54 See test graph | See test graph PASS

26Tone RU8 See test graph | See test graph PASS

Ant8 7115 | 52Tone RU40 See test graph | See test graph PASS
106Tone RU54 See test graph | See test graph PASS

Ant7 | 5965 | 242Tone RU61 See test graph | See test graph PASS
Ant8 | 5965 | 242Tone RU61 See test graph | See test graph PASS
Ant7 6205 | 242Tone RU61 See test graph | See test graph PASS
Ant8 6205 | 242Tone RU61 See test graph | See test graph PASS
Ant7 6405 | 242Tone RU62 See test graph | See test graph PASS
Ant8 | 6405 | 242Tone RU62 See test graph | See test graph | PASS
Ant7 | 6445 | 242Tone RU61 See test graph | See test graph | PASS
Ant8 | 6445 | 242Tone RU61 See test graph | See test graph | PASS
Ant7 6485 | 242Tone RU61 See test graph | See test graph PASS
Ant8 6485 | 242Tone RU61 See test graph | See test graph PASS
Ant7 6525 | 242Tone RU62 See test graph | See test graph PASS
Ant8 6525 | 242Tone RU62 See test graph | See test graph PASS
11AX40MIMO Ant7 6565 | 242Tone RU61 See test graph | See test graph PASS
Ant8 6565 | 242Tone RU61 See test graph | See test graph PASS
Ant7 6685 | 242Tone RU61 See test graph | See test graph PASS
Ant8 6685 | 242Tone RU61 See test graph | See test graph PASS
Ant7 6845 | 242Tone RU62 See test graph | See test graph PASS
Ant8 6845 | 242Tone RU62 See test graph | See test graph PASS
Ant7 6885 | 242Tone RU62 See test graph | See test graph PASS
Ant8 6885 | 242Tone RU62 See test graph | See test graph PASS
Ant7 6925 | 242Tone RU61 See test graph | See test graph PASS
Ant8 6925 | 242Tone RU61 See test graph | See test graph PASS
Ant7 7005 | 242Tone RU61 See test graph | See test graph PASS
Ant8 7005 | 242Tone RU61 See test graph | See test graph PASS
Ant7 7085 | 242Tone RU62 See test graph | See test graph PASS
Ant8 7085 | 242Tone RU62 See test graph | See test graph PASS
Ant7 | 5985 | 484Tone RUG5 See test graph | See test graph PASS
Ant8 | 5985 | 484Tone RUG5 See test graph | See test graph PASS
Ant7 6225 | 484Tone RUGS5 See test graph | See test graph PASS
Ant8 6225 | 484Tone RUGS5 See test graph | See test graph PASS
Ant7 6385 | 484Tone RUG6 See test graph | See test graph PASS
11AX80MIMO Ant8 6385 | 484Tone RUG6 See test graph | See test graph PASS
Ant7 6465 | 484Tone RUGS5 See test graph | See test graph PASS
Ant8 6465 | 484Tone RUG5 See test graph | See test graph PASS
Ant7 6545 | 484Tone RUG66 See test graph | See test graph PASS
Ant8 6545 | 484Tone RUG66 See test graph | See test graph PASS
Ant7 6625 | 484Tone RUG5 See test graph | See test graph PASS
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Ant8 6625 | 484Tone RUGS5 See test graph | See test graph PASS
Ant7 6705 | 484Tone RU65 See test graph | See test graph PASS
Ant8 6705 | 484Tone RU65 See test graph | See test graph PASS
Ant7 6785 | 484Tone RU66 See test graph | See test graph PASS
Ant8 6785 | 484Tone RU66 See test graph | See test graph PASS
Ant7 6865 | 484Tone RU66 See test graph | See test graph PASS
Ant8 6865 | 484Tone RU66 See test graph | See test graph PASS
Ant7 6945 | 484Tone RUG65 See test graph | See test graph PASS
Ant8 6945 | 484Tone RUG65 See test graph | See test graph PASS
Ant7 7025 | 484Tone RU66 See test graph | See test graph PASS
Ant8 | 7025 | 484Tone RU66 See test graph | See test graph | PASS
Ant7 | 6025 | 996Tone RU67 See test graph | See test graph | PASS
Ant8 | 6025 | 996Tone RU67 See test graph | See test graph | PASS
Ant7 6185 | 996Tone RU67 See test graph | See test graph PASS
Ant8 6185 | 996Tone RU67 See test graph | See test graph PASS
Ant7 6345 | 996Tone RU68 See test graph | See test graph PASS
Ant8 6345 | 996Tone RU68 See test graph | See test graph PASS
11AX160MIMO Ant7 6505 | 996Tone RU67 See test graph | See test graph PASS
Ant8 6505 | 996Tone RU67 See test graph | See test graph PASS
Ant7 6665 | 996Tone RU68 See test graph | See test graph PASS
Ant8 6665 | 996Tone RU68 See test graph | See test graph PASS
Ant7 6825 | 996Tone RU67 See test graph | See test graph PASS
Ant8 6825 | 996Tone RU67 See test graph | See test graph PASS
Ant7 6985 | 996Tone RU68 See test graph | See test graph PASS
Ant8 6985 | 996Tone RU68 See test graph | See test graph PASS
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Spectrum Emission Mask Standard: None
Peak Power -12.09 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 5.90794 GHz | -62.76 dBm -50.67 dB -10.67 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 5.92345 GHz | -63.52 dBm -51.43 dB -11.44 dB
-21.040 MHz -11.520 MHz 200.000 kHz 5.94347 GHz | -47.64 dBm -35.56 dB -15.54 dB
-11.520 MHz -10.520 MHz 200.000 kHz 5.94348 GHz | -48.09 dBm -36.00 dB -16.10 dB
10.520 MHz 11.520 MHz 200.000 kHz 5.96652 GHz -59.20 dBm -47.11 dB -27.21 dB
11.520 MHz 21.040 MHz 200.000 kHz 5.97603 GHz -63.71 dBm -51.62 dB -23.63 dB
21.040 MHz 31.560 MHz 200,000 kHz 5.98655 GHz -63.51 dBm -51.43 dB -11.44 dB
31.560 MHz 50.000 MHz 200,000 kHz 5.99938 GHz -63.07 dBm -50.99 db -10.99 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31,560 MHz 200,000 kHz 5.90942 GHz | -62.64 dBm -49.72 dB -9.72 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 5.92354 GHz | -63.49 dBm -50.57 dB -10.68 dB
-21.040 MHz -11.520 MHz 200,000 kHz 5.94346 GHz | -47.60 dBm -34.68 dB -14.66 dB
-11.520 MHz -10.520 MHz 200.000 kHz 5.94348 GHz | -47.76 dBm -34.84 dB -14.94 dB
10.520 MHz 11.520 MHz | 200.000 kHz 5.96650 GHz -57.78 dBm -44.86 dB -25.36 db
11.520 MHz 21,040 MHz | 200.000 kHz 5.97594 GHz -63.40 dBm -50.48 dB -22.57 dB
21.040 MHz 31,560 MHz = 200,000 kHz 5.98649 GHz -63.34 dBm -50.42 dB -10.51 dB
31.560 MHz 50,000 MHz = 200,000 kHz 5.99161 GHz -63.06 dBm -50.14 dB -10.14 dB
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11AX20MIMO_Ant7_5955_106Tone_RU53
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Peak Power -13.24 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.560 MHz 200,000 kHz 5.91539 GHz -62.48 dBm -49.24 dB -9.24 dB
-31.560 MHz -21.040 MHz | 200,000 kHz 5.92365 GHz -63.21 dBm -49.97 dB -10.20 dB
-21.040 MHz -11.520 MHz 200,000 kHz 5.94344 GHz -47.61 dBm -34.37 dB -14.33 dB
-11.520 MHz -10.520 MHz | 200,000 kHz 5.94348 GHz -48.21 dBm -34.97 dB -15.07 dB
10.520 MHz 11.520 MHz | 200.000 kHz 5.96652 GHz -56.80 dBm -43.56 dB -23.66 dB
11.520 MHz 21,040 MHz | 200.000 kHz 5.97590 GHz -63.24 dBm -50.01dB -22.13 dB
21.040 MHz 31,560 MHz = 200,000 kHz 5.98651 GHz -63.52 dém -50.28 dB -10.34 dB
31.560 MHz 50,000 MHz = 200,000 kHz 5.99775 GHz -62.86 dBm -40.62 dB -0.62 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.49 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.680 MHz 200.000 kHz 5.90519 GHz | -62.72 dBm -50.23 dB -10.23 dB
-31.680 MHz -21.120 MHz 200.000 kHz | 5.92340 GHz | -63.56 dBm -51.07 dB -11.16 dB
-21.120 MHz -11.560 MHz 200.000 kHz 5.94338 GHz | -48.22 dBm -35.73 dB -15.68 dB
-11.560 MHz -10.560 MHz 200.000 kHz 5.94344 GHz | -48.35 dBm -35.86 dB -15.96 dB
10.560 MHz 11.560 MHz 200.000 kHz 5.96656 GHz -59.24 dBm -46.75 dB -26.85 dB
11.560 MHz 21.120 MHz 200.000 kHz 5.97606 GHz -63.70 dBm -51.21 dB -23.27 dB
21.120 MHz 31.680 MHz 200,000 kHz 5.98660 GHz -63.43 dBm -50.94 db -11.04 dB
31.680 MHz 50.000 MHz 200,000 kHz 5.99280 GHz -63.03 dBm -50.55 dBb -10.55 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.15dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.680 MHz 200,000 kHz 5.91624 GHz -62.69 dBm -50.54 dB -10.54 dB
-31.680 MHz -21.120 MHz | 200,000 kHz 5.92338 GHz -63.35 dBm -51.20 dB -11.26 dB
-21.120 MHz -11.560 MHz 200,000 kHz 5.94332 GHz -46.95 dBm -34.80 dB -14.70 dB
-11.560 MHz -10.560 MHz 200,000 kHz 5.94344 GHz -47.19 dBm -35.04 dB -15.14 dB
10.560 MHz 11.560 MHz = 200.000 kHz 5.96656 GHz -57.85 dBm -45.70 dB -25.80 dB
11.560 MHz 21,120 MHz | 200.000 kHz 5.97601 GHz -63.47 dBm 51.32dB -2342 dB
21.120 MHz 31,680 MHz | 200.000 kHz 5.98667 GHz -63.53 dém 51.38 dB -11.30 dB
31.680 MHz 50,000 MHz = 200,000 kHz 5.99406 GHz -63.05 dém -50.90 dB -10.90 dB
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Spectrum Emission Mask Standard: None
Peak Power -12.63 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.680 MHz 200.000 kHz 5.90944 GHz | -62.72 dBm -50.09 dB -10.09 dB
-31.680 MHz -21.120 MHz 200.000 kHz | 5.92345 GHz | -63.48 dBm -50.85 dB -11.00 dB
-21.120 MHz -11.560 MHz 200.000 kHz 5.94338 GHz | -46.73 dBm -34.10 dB -14.04 dB
-11.560 MHz -10.560 MHz 200.000 kHz 5.94344 GHz | -47.20 dBm -34.57 dB -14.67 dB
10.560 MHz 11.560 MHz 200.000 kHz 5.96656 GHz -56.19 dBm -43.56 dB -23.66 dB
11.560 MHz 21.120 MHz 200.000 kHz 5.96730 GHz -55.44 dBm -42.81 dB -22.20 dB
21.120 MHz 31.680 MHz 200,000 kHz 5.98657 GHz -63.45 dBm -50.82 dB -10.95 dB
31.680 MHz 50.000 MHz 200,000 kHz 5.98979 GHz -62.93 dBm -50.30 dB -10.30 dB
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.15194 GHz -63.75 dBm -50.61 dB -10.61 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.16369 GHz -64.13 dBm -50.99 dB -11.13dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.18349 GHz -48.39 dBm -35.26 dB -15.23 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.18354 GHz -48.61 dBm -35.47 dB -15.77 dB
10.480 MHz 11.480 MHz = 200.000 kHz 6.20648 GHz -59.80 dBm -46.66 dB -26.76 dB
11.480 MHz 20.960 MHz | 200.000 kHz 6.21591 GHz -64.02 dBm -50.88 dB -22.93 dB
20.960 MHz 31,440 MHz | 200,000 kHz 6.22642 GHz -64.18 dém -51.05 dB -11.08 dB
31.440 MHz 50,000 MHz = 200,000 kHz 6.22771 GHz -63.73 dBm -50.59 dB -10.59 dB

il J [T

11AX20MIMO_Ant7_6195_52Tone_RU37

Spectrum
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBR<26
-10 dBm .
|
-20 dem I t
[ I !
-30 de
m = .
~40 dBm
-~ .
-50 dBm /
-60 dBm ,. e
-70 dBm
-80 dBm
CF 6.195 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
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Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.440 MHz 200.000 kHz 6.15376 GHz | -63.89 dBm -51.14 dB -11.14 dB
-31.440 MHz -20.960 MHz 200.000 kHz | 6.16383 GHz | -63.80 dBm -51.06 dB -11.36 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.18327 GHz | -47.13 dBm -34.39 dB -14.18 dB
-11.480 MHz -10.480 MHz 200.000 kHz 6.18353 GHz | -47.12 dBm -34.38 dB -14.48 dB
10.480 MHz 11.480 MHz 200.000 kHz 6.20647 GHz -58.30 dBm -45.56 dB -25.86 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.21593 GHz -64.00 dBm -51.26 dB -23.29 dB
20.960 MHz 31.440 MHz 200,000 kHz 6.22636 GHz -64.10 dBm -51.36 dB -11.45 dB
31.440 MHz 50.000 MHz 200,000 kHz 6.22945 GHz -63.71 dBm -50.97 db -10.97 dB
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11AX20MIMO_Ant7_6195_106Tone_RU53
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.15374 GHz -63.65 dBm -50.04 dB -10.04 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.16371 GHz -64.04 dBm -50.44 dB -10.62 dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.18346 GHz -47.80 dBm -34.20 dB -14.14 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.18353 GHz -47.84 dBm -34.24 dB -14.34 dB
10.480 MHz 11.480 MHz = 200.000 kHz 6.20648 GHz -57.42 dBm -43.82 dB -23.92 dB
11.480 MHz 20.960 MHz | 200.000 kHz 6.21579 GHz -63.74 dBm -50.14 dB -22.28 dB
20.960 MHz 31,440 MHz | 200,000 kHz 6.22640 GHz -63.96 dBm -50.36 dB -10.41 dB
31.440 MHz 50,000 MHz = 200,000 kHz 6.24053 GHz -63.46 dBm -40.86 dB -0.86 dB
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Peak Power -12.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.500 MHz 200.000 kHz 6.15064 GHz | -63.68 dBm -51.49 dB -11.49 dB
-31.500 MHz -21.000 MHz 200.000 kHz | 6.16355 GHz | -64.25 dBm -52.06 dB -12.11 dB
-21.000 MHz -11.500 MHz 200.000 kHz 6.18332 GHz | -48.00 dBm -35.81 dB -15.66 dB
-11.500 MHz -10.500 MHz 200.000 kHz 6.18351 GHz | -47.82 dBm -35.63 dB -15.73 dB
10.500 MHz 11.500 MHz 200.000 kHz 6.20650 GHz -59.42 dBm -47.23 dB -27.33 dB
11.500 MHz 21.000 MHz 200.000 kHz 6.21591 GHz -64.05 dBm -51.86 dB -23.93 dB
21.000 MHz 31.500 MHz 200,000 kHz 6.22628 GHz -63.58 dBm -51.79 dB -12.04 dB
31.500 MHz 50.000 MHz 200,000 kHz 6.23526 GHz -63.52 dBm -51.33 dB -11.33 dB
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Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,500 MHz | 200.000 kHz 6.16240 GHz -63.73 dém -52.60 dB -12.60 dB
31,500 MHz 21,000 MHz | 200.000 kHz 6.16352 GHz -64.07 dém -53.02 dB -13.04 dB
21,000 MHz 11,500 MHz | 200.000 kHz 6.18349 GHz -44.72 dBm -33.67 dB -13.67 dB
-11.500 MHz -10.500 MHz | 200.000 kHz 6.18351 GHz -45.45 dBm -34.41 dB -14.51 dB

10.500 MHz 11.500 MHz = 200.000 kHz 6.20649 GHz -56.92 dBm -45.88 dB -26.18 dB
11.500 MHz 21,000 MHz | 200.000 kHz 6.21600 GHz -64.00 dBm -52.96 dB -24.96 dB
21.000 MHz 31,500 MHz = 200,000 kHz 6.22637 GHz -63.95 dém -52.90 dB -13.04 dB
31.500 MHz 50,000 MHz = 200,000 kHz 6.23536 GHz -63.66 dBm -52.61 dB -12.61 dB
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Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz =31,500 MHz 200,000 kHz 6.15274 GHz | -63.77 dBm -51.43 dB -11.43 dB
-31.500 MHz -21,000 MHz 200.000 kHz | 6.16357 GHz | -64.22 dBm -51.87 dB -11.96 dB
-21.000 MHz -11.500 MHz 200,000 kHz 6.18348 GHz | -45.91 dBm -33.56 dB -13.55 dB
-11.500 MHz -10.500 MHz 200.000 kHz 6.18351 GHz | -46.46 dBm -34.11 dB -14.21 dB
10.500 MHz 11.500 MHz 200.000 kHz 6.20650 GHz -56.09 dBm -43.75 dB -23.85 dB
11.500 MHz 21.000 MHz 200.000 kHz 6.20724 GHz -55.89 dBm -43.54 db -22.92 dB
21,000 MHz 31.500 MHz 200.000 kHz 6.22648 GHz -654.19 dBm -51.85 dB -11.87 dB
31.500 MHz 50,000 MHz 200.000 kHz 6.23473 GHz -63.43 dBm -51.09 dB -11.09 db
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Spectrum Emission Mask Standard: None
Peak Power -13.25 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.560 MHz 200,000 kHz 6.37438 GHz -63.67 dBm -50.42 dB -10.42 dB
-31.560 MHz -21.040 MHz | 200,000 kHz 6.38349 GHz -64.03 dBm -50.78 dB -10.83 dB
-21.040 MHz -11.520 MHz 200,000 kHz 6.39407 GHz -64.05 dBm -50.80 dB -22.89 dB
-11.520 MHz -10.520 MHz | 200,000 kHz 6.40349 GHz -60.00 dBm -46.76 dB -26.86 dB
10.520 MHz 11.520 MHz | 200.000 kHz 6.42652 GHz -49.34 dBm -36.10 dB -16.20 dB
11.520 MHz 21,040 MHz | 200.000 kHz 6.42654 GHz -49.13 dBm -35.89dB -15.87 db
21.040 MHz 31,560 MHz = 200,000 kHz 6.44640 GHz -63.61 dém -50.36 dB -10.54 dB
31.560 MHz 50,000 MHz = 200,000 kHz 6.45948 GHz -63.56 dBm -50.32 dB -10.32 dB
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Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 6.38262 GHz | -63.51 dBm -49.10 dB -9.10 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 6.38348 GHz | -64.01 dBm -49.61 dB -9.65 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.39424 GHz | -63.89 dBm -49.49 dB -21.73 dB
-11.520 MHz -10.520 MHz 200.000 kHz 6.40349 GHz | -59.90 dBm -45.50 dB -25.60 dB
10.520 MHz 11.520 MHz 200.000 kHz 6.42652 GHz -50.48 dBm -36.07 dB -16.17 dB
11.520 MHz 21.040 MHz 200.000 kHz 6.42657 GHz -50.01 dBm -35.60 dB -15.56 dB
21.040 MHz 31.560 MHz 200,000 kHz 6.44653 GHz -64.12 dBm -49.72 dB -9.76 dB
31.560 MHz 50.000 MHz 200,000 kHz 6.44682 GHz -63.59 dBm -49.19 db -9.19 db

il J Gy

Sporton International Inc. (Kunshan) Page Number : A2-340 of 406
TEL : +86-512-57900158

FCC ID: UZTWCMTA



sarans. FCC RF Test Report Report No. : FR311602F

11AX20MIMO_Ant7_6415_106Tone_RU54

Spectrum o
Ref Level 10.00 dBm Offset 16.59 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
f \
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-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.44 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.560 MHz 200,000 kHz 6.38064 GHz -63.61 dBm -50.17 dB -10.17 dB
-31.560 MHz -21.040 MHz | 200,000 kHz 6.38347 GHz -64.06 dBm -50.62 dB -10.65 dB
-21.040 MHz -11.520 MHz 200,000 kHz 6.39428 GHz -63.55 dBm -50.11 dB -22.39 dB
-11.520 MHz -10.520 MHz | 200,000 kHz 6.40350 GHz -56.87 dBm -43.43 dB -23.73 dB
10.520 MHz 11.520 MHz | 200.000 kHz 6.42652 GHz -48.27 dBm -34.83dB -14.93 dB
11.520 MHz 21,040 MHz | 200.000 kHz 6.42657 GHz -48.08 dBm -34.64 dB -14.60 dB
21.040 MHz 31,560 MHz = 200,000 kHz 6.44645 GHz -64.08 dém -50.64 dB -10.75 dB
31.560 MHz 50,000 MHz = 200,000 kHz 6.45332 GHz -63.68 dBm -50.24 dB -10.24 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBm
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-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.740 MHz 200.000 kHz 6.37007 GHz | -63.54 dBm -50.55 dB -10.55 dB
-31.740 MHz -21.160 MHz 200.000 kHz | 6.38345 GHz | -63.85 dBm -50.85 dB -11.08 dB
-21.160 MHz -11.580 MHz 200.000 kHz 6.39393 GHz | -63.98 dBm -50.99 dB -23.06 dB
-11.580 MHz -10.580 MHz 200.000 kHz 6.40343 GHz | -60.10 dBm -47.10 dB -27.20 dB
10.580 MHz 11.580 MHz 200.000 kHz 6.42657 GHz -49.24 dBm -36.25 dB -16.55 dB
11.580 MHz 21.160 MHz 200.000 kHz 6.42661 GHz -49.17 dBm -36.17 dB -16.15 dB
21.160 MHz 31.740 MHz 200,000 kHz 6.44672 GHz -63.96 dBm -50.96 dB -10.99 dB
31.740 MHz 50.000 MHz 200,000 kHz 6.45572 GHz -63.72 dBm -50.72 db -10.72 dB
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11AX20MIMO_Ant8_6415_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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-50 dBm \
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-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.45 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.740 MHz 200,000 kHz 6.38249 GHz -63.60 dBm -50.15 dB -10.15 dB
-31.740 MHz -21.160 MHz 200,000 kHz 6.38340 GHz -63.98 dBm -50.54 dB -10.70 dB
-21.160 MHz -11.580 MHz 200,000 kHz 6.39388 GHz -63.78 dBm -50.33 dB -22.36 dB
-11.580 MHz -10.580 MHz 200,000 kHz 6.40343 GHz -59.07 dBm -45.62 dB -25.72 dB
10.580 MHz 11.580 MHz = 200.000 kHz 6.42657 GHz -49.34 dBm -35.89dB -15.99 dB
11.580 MHz 21,160 MHz | 200.000 kHz 6.42668 GHz -49.42 dBm -35.97 dB -15.80 dB
21.160 MHz 31,740 MHz | 200.000 kHz 6.44656 GHz -63.97 dém -50.52 dB -10.73 dB
31.740 MHz 50,000 MHz = 200,000 kHz 6.45985 GHz -63.62 dBm -50.17 dB -10.18 dB
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11AX20MIMO_Ant8_6415_106Tone_RU54

Spectrum
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBm ;
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~40 dBm
-50 dBm \ i
-60 dBm — o
-70 dBm
-80 dBm
CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.54 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.740 MHz 200.000 kHz 6.37594 GHz | -63.50 dBm -50.96 dB -10.96 dB
-31.740 MHz -21.160 MHz 200.000 kHz | 6.38345 GHz | -63.89 dBm -51.35 dB -11.56 dB
-21.160 MHz -11.580 MHz 200.000 kHz 6.39386 GHz | -63.61 dBm -51.07 dB -23.08 dB
-11.580 MHz -10.580 MHz 200.000 kHz 6.40343 GHz | -56.77 dBm -44.23 dB -24.33 dB
10.580 MHz 11.580 MHz 200.000 kHz 6.42657 GHz -47.77 dBm -35.23 dB -15.33 dB
11.580 MHz 21.160 MHz 200.000 kHz 6.42672 GHz -47.62 dBm -35.08 dB -14.96 dB
21.160 MHz 31.740 MHz 200,000 kHz 6.44665 GHz -63.87 dBm -51.32 dB -11.43 dB
31.740 MHz 50.000 MHz 200,000 kHz 6.44703 GHz -63.46 dBm -50.92 db -10.92 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.39754 GHz -63.43 dBm -52.60 dB -12.60 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.40358 GHz -64.03 dBm -53.20 dB -13.22dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.42352 GHz -46.31 dBm -35.49 dB -15.48 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.42353 GHz -46.85 dBm -36.02 dB -16.12 dB
10.480 MHz 11.480 MHz = 200.000 kHz 6.44648 GHz -59.26 dBm -48.43 dB -28.54 dB
11.480 MHz 20.960 MHz | 200.000 kHz 6.45585 GHz -64.15 dBm -53.32dB -2542 dB
20.960 MHz 31,440 MHz | 200,000 kHz 6.46633 GHz -64.18 dém -53.35dB -13.48 dB
31.440 MHz 50,000 MHz = 200,000 kHz 6.46723 GHz -63.59 dBm -52.76 dB -12.76 dB
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Spectrum

Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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—_ e
-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.38 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.440 MHz 200.000 kHz 6.39861 GHz | -63.37 dBm -51.99 dB -11.99 dB
-31.440 MHz -20.960 MHz 200.000 kHz | 6.40358 GHz | -64.04 dBm -52.67 dB -12.68 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.42347 GHz | -45.39 dBm -34.02 dB -13.97 dB
-11.480 MHz -10.480 MHz 200.000 kHz 6.42353 GHz | -45.74 dBm -34.37 dB -14.47 dB
10.480 MHz 11.480 MHz 200.000 kHz 6.44646 GHz -57.40 dBm -46.02 dB -26.32 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.44649 GHz -55.77 dBm -44.39 dB -24.38 dB
20.960 MHz 31.440 MHz 200,000 kHz 6.46640 GHz -64.19 dBm -52.82 dB -12.87 dB
31.440 MHz 50.000 MHz 200,000 kHz 6.47124 GHz -63.52 dBm 52.14 db -12.14 dB
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SPORTON LAB.
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Report No.
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11AX20MIMO_Ant7_6435_106Tone_RU53

Spectrum

Count 100/100

=

Ref Level 10.00 dBm

Offset 16.60 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-60 dBm

-70 dBm

-80 dBm

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.65 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,440 MHz | 200.000 kHz 6.40168 GHz -63.32 dém -52.67 dB -12.67 dB
-31.440 MHz 20,960 MHz | 200.000 kHz 6.40369 GHz -63.93 dém -53.268 dB -13.43 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.42351 GHz -44.52 dBm -33.87 dB -13.86 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 6.42353 GHz -45.12 dBm -34.47 dB -14.57 dB

10.480 MHz 11.480 MHz = 200.000 kHz 6.44644 GHz -54.53 dBm -43.88 dB -24.78 dB
11.480 MHz 20.960 MHz | 200.000 kHz 6.44667 GHz -54.32 dBm -43.67 dB -23.51 dB
20.960 MHz 31,440 MHz | 200,000 kHz 6.46630 GHz -64.00 dém -53.35dB -13.51 dB
31.440 MHz 50,000 MHz = 200,000 kHz 6.47710 GHz -63.46 dBm -52.81 dB -12.81 dB
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11AX20MIMO_Ant8_6435_26Tone_RUO

Spectrum
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBm T 1
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-30 dem f
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-60 dBm 7 o
-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 6.39656 GHz | -63.52 dBm -52.52 dB -12.52 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 6.40347 GHz | -63.83 dBm -52.84 dB -12.87 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.42345 GHz | -46.66 dBm -35.66 dB -15.63 dB
-11.520 MHz -10.520 MHz 200.000 kHz 6.42349 GHz | -47.07 dBm -36.08 dB -16.18 dB
10.520 MHz 11.520 MHz 200.000 kHz 6.44652 GHz -59.24 dBm -48.24 dB -28.34 dB
11.520 MHz 21.040 MHz 200.000 kHz 6.45596 GHz -64.14 dBm -53.14 dB -25.21 dB
21.040 MHz 31.560 MHz 200,000 kHz 6.46654 GHz -64.15 dBm -53.16 dB -13.17 dB
31.560 MHz 50.000 MHz 200,000 kHz 6.47907 GHz -63.36 dBm -52.37 db -12.37 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FR311602F

11AX20MIMO_Ant8_6435_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.86 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.560 MHz 200,000 kHz 6.40176 GHz -63.33 dBm -52.47 dB -12.47 dB
-31.560 MHz -21.040 MHz | 200,000 kHz 6.40348 GHz -63.81 dBm -52.95 dB -12.99 dB
-21.040 MHz -11.520 MHz 200,000 kHz 6.42345 GHz -44.37 dBm -33.51dB -13.48 dB
-11.520 MHz -10.520 MHz | 200,000 kHz 6.42349 GHz -45.89 dBm -35.03 dB -15.13 dB
10.520 MHz 11.520 MHz | 200.000 kHz 6.44652 GHz -57.31 dBm -46.46 dB -26.56 dB
11.520 MHz 21,040 MHz | 200.000 kHz 6.45602 GHz -63.89 dBm -53.04 dB -25.06 dB
21.040 MHz 31,560 MHz = 200,000 kHz 6.46645 GHz -63.82 dém -52.97 dB -13.00 dB
31.560 MHz 50,000 MHz = 200,000 kHz 6.47152 GHz -63.57 dém -52.72 dB -12.72 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.40 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 6.40155 GHz | -63.17 dBm -52.77 dB -12.77 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 6.40356 GHz | -63.68 dBm -53.28 dB -13.41 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.42336 GHz | -44.28 dBm -33.88 dB -13.79 dB
-11.520 MHz -10.520 MHz 200.000 kHz 6.42349 GHz | -44.65 dBm -34.25 dB -14.35 dB
10.520 MHz 11.520 MHz 200.000 kHz 6.44652 GHz -54.94 dBm -44.55 dB -24.65 dB
11.520 MHz 21.040 MHz 200.000 kHz 6.44682 GHz -53.81 dBm -43.41 dB -23.16 dB
21.040 MHz 31.560 MHz 200,000 kHz 6.46652 GHz -63.64 dBm -53.44 db -13.49 dB
31.560 MHz 50.000 MHz 200,000 kHz 6.48065 GHz -63.52 dBm -53.12 dB -13.12 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 16.35 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.30 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.680 MHz 200,000 kHz 6.43597 GHz -63.71 dBm 52.41dB -12.41dB
-31.680 MHz -21.120 MHz | 200,000 kHz 6.44338 GHz -64.40 dBm -53.10dB -13.16 dB
-21.120 MHz -11.560 MHz 200,000 kHz 6.46327 GHz -47.39 dBm -36.00 dB -15.94 dB
-11.560 MHz -10.560 MHz 200,000 kHz 6.46345 GHz -47.81 dBm -36.51 dB -16.61 dB
10.560 MHz 11.560 MHz = 200.000 kHz 6.48656 GHz -59.06 dBm -47.77 dB -27.87 dB
11.560 MHz 21,120 MHz | 200.000 kHz 6.49611 GHz -64.29 dBm -52.99 dB -25.00 dB
21.120 MHz 31,680 MHz | 200.000 kHz 6.50665 GHz -64.41 dém 53.11 dB -13.15dB
31.680 MHz 50,000 MHz = 200,000 kHz 6.50723 GHz -63.81 dBm -52.51 dB -12.51 dB
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Spectrum
Ref Level 10.00 dBm  Offset 16.35 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.52 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.680 MHz 200.000 kHz 6.43074 GHz | -63.70 dBm -52.18 dB -12.18 dB
-31.680 MHz -21.120 MHz 200.000 kHz | 6.44338 GHz | -64.29 dBm -52.77 dB -12.83 dB
-21.120 MHz -11.560 MHz 200.000 kHz 6.46328 GHz | -46.26 dBm -34.74 dB -14.61 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.46345 GHz | -46.95 dBm -35.43 dB -15.53 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.48656 GHz -57.39 dBm -45.87 dB -25.97 dB
11.560 MHz 21.120 MHz 200.000 kHz 6.49608 GHz -64.06 dBm -52.54 dB -24.57 dB
21.120 MHz 31.680 MHz 200,000 kHz 6.50661 GHz -64.11 dBm -52.59 dB -12.67 dB
31.680 MHz 50.000 MHz 200,000 kHz 6.51719 GHz -63.79 dBm 52.27 db -12.27 dB
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11AX20MIMO_Ant7_6475_106Tone_RU53

Spectrum
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Mode Sweep
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Spectrum Emission Mask

Peak Power -11.45dBm

Standard: None

RBW 200.000 kHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,680 MHz | 200.000 kHz 6.42760 GHz -63.67 dém -52.22 dB -12.22 dB
31,680 MHz 21,120 MHz | 200.000 kHz 6.44335 GHz -64.14 dm -52.69 dB -12.72 dB
21120 MHz 11,560 MHz | 200.000 kHz 6.46340 GHz -45.80 dBm -34.36 dB -14.33 dB
-11.560 MHz -10.560 MHz | 200.000 kHz 6.46345 GHz -46.43 dBm -34.99 dB -15.09 dB

10.560 MHz 11.560 MHz = 200.000 kHz 6.48656 GHz -55.38 dBm -43.93dB -24.03 dB
11.560 MHz 21,120 MHz | 200.000 kHz 6.48667 GHz -54.29 dBm -42.94 dB -22.85 dB
21.120 MHz 31,680 MHz | 200.000 kHz 6.50660 GHz -64.15 dgém -52.70 dB -12.80 db
31.680 MHz 50,000 MHz = 200,000 kHz 6.51172 GHz -63.71 dBm -52.26 dB -12.26 dB

11AX20MIMO_Ant8_6475_26Tone_RUO

Spectrum
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Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBm f T
-20 dBm .
| k |
-30 dem J \
L ]
~40 dBm
s0 - / ~|
/ N
-60 dBm — o
-70 dBm
-80 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.29 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.380 MHz 200.000 kHz 6.44293 GHz | -63.75 dBm -53.46 dB -13.46 dB
-31.380 MHz -20.920 MHz 200.000 kHz | 6.44365 GHz | -64.04 dBm -53.75 dB -13.78 dB
-20.920 MHz -11.460 MHz 200.000 kHz 6.46348 GHz | -45.41 dBm -35.12 dB -15.07 dB
-11.460 MHz -10.460 MHz 200.000 kHz 6.46356 GHz | -45.90 dBm -35.61 dB -15.91 dB
10.460 MHz 11.460 MHz 200.000 kHz 6.48644 GHz -57.93 dBm -47.65 dB -27.95 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.49584 GHz -64.40 dBm -54.11 dB -26.18 dB
20.920 MHz 31.380 MHz 200,000 kHz 6.50628 GHz -64.20 dBm -53.91 dB -14.03 dB
31.380 MHz 50.000 MHz 200,000 kHz 6.52305 GHz -63.68 dBm -53.39 dB -13.39 dB
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11AX20MIMO_Ant8_6475_52Tone_RU37

Spectrum

Ref Level 10.00 dBm
Count 100/100
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Offset 16.34 d8

Mode Sweep

[® 1Rm View
Limit Gheck PAES

0 dBf==28:

-10 dBém .’ T

-20 dBm 1 l T

-30 dBm - / .| \ ~

-40 dBm - —~
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CF 6.475 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -10.42 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.380 MHz 200,000 kHz 6.44050 GHz -63.69 dBm -53.26 dB -13.26 dB
-31.380 MHz -20,920 MHz 200,000 kHz 6.44383 GHz -64.15 dBm 53.73dB -13.96 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.46340 GHz -44.25 dBm -33.82 dB -13.71dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.46354 GHz -44.79 dBm -34.37 dB -14.47 dB
10.460 MHz 11.460 MHz = 200.000 kHz 6.486465 GHz -56.59 dBm -46.17 dB -26.27 dB
11.460 MHz 20,920 MHz | 200.000 kHz 6.48658 GHz -55.37 dBm -44.95 dB -24.85 dB
20.920 MHz 31,380 MHz = 200,000 kHz 6.50623 GHz -64.17 dgm 53.74 dB -13.92 db
31.380 MHz 50,000 MHz = 200,000 kHz 6.52307 GHz -63.81 dBm -53.38 dB -13.38 dB
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Spectrum

Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit Gheck PAES
0 dBf==28:
-10 dBm Ir \
-20 dem \'
-30 dem f ‘
L ]
~40 dBm /‘ L
50 dem <l 7 o
-60 dBm —
-70 dBm
-80 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.13 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | Powerabs | PowerRel |  ALimit |
-50.000 MHz -31.380 MHz 200.000 kHz 6.43461 GHz | -63.45 dBm -53.31 dB -13.31 dB
-31.380 MHz -20.920 MHz 200.000 kHz 6.44372 GHz | -64.04 dBm -53.91 dB -14.02 dB
-20.920 MHz -11.460 MHz 200.000 kHz 6.46354 GHz | -43.69 dBm -33.56 dB -13.55 dB
-11.460 MHz -10.460 MHz 200.000 kHz 6.46354 GHz -44.29 dBm -34.16 dB -14.26 dB
10.460 MHz 11.460 MHz 200.000 kHz 6.48646 GHz -53.66 dBm -43.53 dB -23.63 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.48686 GHz -53.19 dBm -43.05 dB -22.72 dB
20.920 MHz 31.380 MHz 200,000 kHz 6.50636 GHz -64.32 dBm -54.19 dB -14.20 dB
31.380 MHz 50.000 MHz 200,000 kHz 6.51957 GHz -63.62 dBm -53.49 db -13.49 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.25dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.47244 GHz -63.85 dBm -52.60 dB -12.60 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.48322 GHz -64.39 dBm -53.14 dB -13.16 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.49390 GHz -64.21 dBm -52.96 dB -25.04 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.50342 GHz -58.74 dBm -47.49 dB -27.79.dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.52660 GHz -48.19 dBm -36.94 dB -17.04 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.52665 GHz -47.65 dBm -36.40 dB -16.36 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.54673 GHz -63.73 dém -52.48 dB -12.57 db
31.800 MHz 50,000 MHz = 200,000 kHz 6.56088 GHz -63.62 dBm -52.37 dB -12.37 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-60 dBm — N
-70 dBm
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.95 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.800 MHz 200.000 kHz 6.4670S GHz | -63.63 dBm -52.67 dB -12.67 dB
-31.800 MHz -21.200 MHz 200.000 kHz | 6.48320 GHz | -64.24 dBm -53.28 dB -13.29 dB
-21.200 MHz -11.600 MHz 200.000 kHz 6.49388 GHz | -64.05 dBm -53.09 dB -25.15 dB
-11.600 MHz -10.600 MHz 200.000 kHz 6.50340 GHz | -57.05 dBém -46.09 dB -26.19 dB
10.600 MHz 11.600 MHz 200.000 kHz 6.52660 GHz -47.50 dBm -36.55 dB -16.65 dB
11.600 MHz 21.200 MHz 200.000 kHz 6.52664 GHz -46.74 dBm -35.78 dB -15.75 dB
21.200 MHz 31.800 MHz 200,000 kHz 6.54662 GHz -63.50 dBm -52.95 dB -13.15 dB
31.800 MHz 50.000 MHz 200,000 kHz 6.55337 GHz -63.39 dBm -52.43 db -12.43 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.95 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.46579 GHz -63.78 dBm -52.83 dB -12.83 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.48325 GHz -64.29 dBm -53.35dB -13.40 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.50336 GHz -53.56 dBm -42.61 dB -22.58 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.50343 GHz -54.72 dBm -43.77 dB -24.27 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.52660 GHz -46.12 dBm -35.17 dB -15.27 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.52665 GHz -45.55 dBm -34.60 dB -14.56 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.54668 GHz -64.00 dém -53.06 dB -13.20 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.55957 GHz -63.48 dBm -52.54 dB -12.54 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.31 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.13 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 6.47738 GHz | -63.84 dBm -53.71 dB -13.71 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 6.48348 GHz | -64.42 dBm -54.29 dB -14.33 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.49398 GHz | -64.37 dBm -54.24 dB -26.26 dB
-11.520 MHz -10.520 MHz 200.000 kHz 6.50349 GHz | -57.41 dBm -47.29 dB -27.39 dB
10.520 MHz 11.520 MHz 200.000 kHz 6.52652 GHz -46.01 dBm -35.88 dB -15.98 dB
11.520 MHz 21.040 MHz 200.000 kHz 6.52656 GHz -45.53 dBm -35.40 dB -15.38 dB
21.040 MHz 31.560 MHz 200,000 kHz 6.54647 GHz -64.12 dBm -54.00 dB -14.11 dB
31.560 MHz 50.000 MHz 200,000 kHz 6.55103 GHz -63.70 dBm -53.57 db -13.57 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.31 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.05dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.560 MHz 200,000 kHz 6.48131 GHz -63.87 dBm -52.82 dB -12.82 dB
-31.560 MHz -21.040 MHz | 200,000 kHz 6.48360 GHz -64.43 dBm -53.37 dB -13.55 dB
-21.040 MHz -11.520 MHz 200,000 kHz 6.49397 GHz -63.95 dBm -52.89 dB -24.90 dB
-11.520 MHz -10.520 MHz | 200,000 kHz 6.50349 GHz -57.09 dBm -46.04 dB -26.14 dB
10.520 MHz 11.520 MHz | 200.000 kHz 6.52652 GHz -46.98 dBm -35.93dB -16.03 dB
11.520 MHz 21,040 MHz | 200.000 kHz 6.52653 GHz -46.61 dBm -35.55dB -15.54 dB
21.040 MHz 31,560 MHz = 200,000 kHz 6.54640 GHz -64.17 dgém 53.12 dB -13.31dB
31.560 MHz 50,000 MHz = 200,000 kHz 6.55986 GHz -63.59 dBm -52.53 dB -12.53 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.31 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.515 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.71dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 6.47414 GHz | -63.78 dBm -53.07 dB -13.07 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 6.48350 GHz | -64.22 dBm -53.51 dB -13.57 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.50335 GHz | -54.20 dBm -43.49 dB -23.38 dB
-11.520 MHz -10.520 MHz 200.000 kHz 6.50349 GHz | -54.60 dBm -43.89 dB -23.99 dB
10.520 MHz 11.520 MHz 200.000 kHz 6.52652 GHz -45.81 dBm -35.10 dB -15.20 dB
11.520 MHz 21.040 MHz 200.000 kHz 6.52665 GHz -45.66 dBm -34.95 dB -14.84 dB
21.040 MHz 31.560 MHz 200,000 kHz 6.54652 GHz -63.94 dBm -53.23 dB -13.28 dB
31.560 MHz 50.000 MHz 200,000 kHz 6.55236 GHz -63.45 dBm 52.74 db -12.74 dB
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pectrum
Ref Level 10.00 dém Offset 16.49 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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Spectrum Emission Mask Standard: None ‘
Peak Power -9.61 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | Power Abs Power Rel ALimit |
-50.000 MHz -31.680 MHz | 200.000 kHz 6.49036 GHz | -64.50 dBm -54.89 dB -14.89de ||
-31.680 MHz -21.120 MHz | 200.000 kHz 6.50373 GHz | -64.82 dBm -55.21 dB -15.40 de ||
21,120 MHz | -11.560 MHz | 200.000 kHz | 6.52346 GHz | -43.61 dBm -34.00 dB -13.94 d8
-11.560 MHz -10.560 MHz | 200.000 kHz 6.52353 GHz | -44.66 dBm -35.05 dB -15.15dB ||
10,560 MHz 11.560 MHz | 200.000 kHz 6.54648 GHz | -57.88 dBm -48.27 dB -28.37 dB
11.560 MHz 21.120 MHz | 200.000 kHz 6.55560 GHz | -64.56 dBm -54.95 dB -27.26 dB
21.120 MHz 31.680 MHz | 200.000 kHz 6.56637 GHz | -64.68 dBm -55.07 dB8 -15.15de |
31.680 MHz 50.000 MHz | 200.000 kHz 6.58039 GHz | -64.20 dBm -54.59 dB -14.59 dB ||
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Spectrum o
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PARS
0 dBR<26
-10 dBm
f
-20 dBm - l
-30 dem i t
f— ]
~40 dBm
s = // ~
sodem -y .
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.95 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.680 MHz 200.000 kHz 6.49177 GHz | -63.55 dBm -52.60 dB -12.60 dB
-31.680 MHz -21.120 MHz 200.000 kHz | 6.50335 GHz | -64.01 dBm -53.06 dB -13.09 dB
-21.120 MHz -11.560 MHz 200.000 kHz 6.52324 GHz | -45.91 dBm -34.96 dB -14.79 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.52344 GHz | -45.96 dBm -35.01 dB -15.11 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.54656 GHz -56.96 dBm -46.01 dB -26.11 dB
11.560 MHz 21.120 MHz 200.000 kHz 6.55607 GHz -63.53 dBm -52.58 dB -24.62 dB
21.120 MHz 31.680 MHz 200,000 kHz 6.56637 GHz -63.46 dBm -52.51 dB -12.87 dB
31.680 MHz 50.000 MHz 200,000 kHz 6.57011 GHz -63.18 dBm -52.23 db -12.23 dB
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Spectrum
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Ref Level 10.00 dBm
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Offset 16.57 d&

Mode Sweep

@ 1Rm View
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CF 6.535 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -10.95 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,680 MHz | 200.000 kHz 6.50256 GHz -63.28 dém -52.33 dB -12.33 dB
31,680 MHz 21,120 MHz | 200.000 kHz 6.50333 GHz -64.08 dem -53.14 dB -13.14 dB
21120 MHz 11,560 MHz | 200.000 kHz 6.52340 GHz -45.30 dBm -34.35 dB -14.32 dB
-11.560 MHz -10.560 MHz | 200.000 kHz 6.52344 GHz -45.42 dBm -34.47 dB -14.57 dB

10.560 MHz 11.560 MHz = 200.000 kHz 6.54656 GHz -54.46 dBm -43.51dB -23.61 dB
11.560 MHz 21,120 MHz | 200.000 kHz 6.54659 GHz -53.24 dBm -42.29 dB -22.27 dB
21.120 MHz 31,680 MHz | 200.000 kHz 6.56663 GHz -63.87 dém -52.92 dB -12.99 dB
31.680 MHz 50,000 MHz = 200,000 kHz 6.57440 GHz -63.13 dém -52.18 dB -12.18 dB
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ctrum

Ref Level 10.00 dBm
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Offset 16.57 dB

Mode Sweep
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None ‘
Peak Power -10.92 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs Power Rel ALimit |
-50.000 MHz -31.680 MHz | 200.000 kHz 6.48757 GHz ‘ -64.61 dBm -53.69 d& 13.60de |
-31.680 MHz -21.120 MHz | 200,000 kHz 6.50368 GHz | -64.71 dBm -53.79 dB -13.86 de | |
-21.120 MHz -11.560 MHz ‘ 200.000 kHz 6.52353 GHz ‘ -45.48 dBm -34.56 dB -14.55 dB
-11.560 MHz -10.560 MHz | 200.000 kHz | 6.52355 GHz | -46.05 dBm -35.13 dB -15.23dB ||
10,560 MHz 11.560 MHz | 200.000 kHz 6.54644 GHz | -58.34 dBm -47.42 dB -27.72 dB
11.560 MHz 21.120 MHz | 200.000 kHz 6.55570 GHz | -64.56 dBm -53.64 dB -25.84 dB
21,120 MHz 31.680 MHz | 200.000 kHz 6.56634 GHz | -64.82 dBm -53.90 dB -13.95 dB |
31.680 MHz 50.000 MHz | 200.000 kHz 6.58236 GHz | -64.13 dBm -53.21 d8 -13.21 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
[® 1Rm View
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-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.50291 GHz -63.52 dBm -53.05 dB -13.05 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.50359 GHz -64.19 dBm 53.72dB -13.75 dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.52346 GHz -44.86 dBm -34.38 dB -14.33 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.52353 GHz -44.72 dBm -34.24 dB -14.54 dB
10.480 MHz 11.480 MHz = 200.000 kHz 6.54647 GHz -56.70 dBm -46.23 dB -26.53 dB
11.480 MHz 20.960 MHz | 200.000 kHz 6.55595 GHz -63.86 dBm -53.39dB -25.39 dB
20.960 MHz 31,440 MHz | 200,000 kHz 6.56637 GHz -63.58 dém 53.11dB -13.18 dB
31.440 MHz 50,000 MHz = 200,000 kHz 6.58404 GHz -63.21 dBm -52.74 dB -12.74 dB
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Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
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@ 1Rm View
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-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.46 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | Powerabs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200.000 kHz 6.50024 GHz | -63.32 dBm -52.86 dB -12.86 dB
-31.440 MHz -20.960 MHz 200.000 kHz 6.50363 GHz | -63.99 dBm -53.53 dB -13.60 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.52351 GHz | -44.34 dBm -33.88 dB -13.87 dB
-11.480 MHz -10.480 MHz 200.000 kHz 6.52353 GHz -44.74 dBm -34.28 dB -14.38 dB
10.480 MHz 11.480 MHz 200.000 kHz 6.54648 GHz -54.60 dBm -44.14 dB -24.24 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.54650 GHz -53.21 dBm -42.75 dB -22.74 dB
20.960 MHz 31.440 MHz 200,000 kHz 6.56637 GHz -63.53 dBm -53.07 dB -13.14 dB
31.440 MHz 50.000 MHz 200,000 kHz 6.57829 GHz -63.26 dBm -52.80 db -12.80 dB
= e —]
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Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.800 MHz 200,000 kHz 6.64757 GHz -63.20 dBm -51.36 dB -11.36 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.66328 GHz -63.97 dBm -52.13dB -12.21dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.68339 GHz -47.58 dBm -35.74 dB -15.73 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.68340 GHz -47.86 dBm -36.02 dB -16.12 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.70659 GHz -59.31 dBm -47.47 dB -27.77 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.71611 GHz -63.89 dBm -52.05dB -24.13 dB
21.200 MHz 31,800 MHz = 200.000 kHz 6.72678 GHz -63.72 dém -51.88 dB -11.90 dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.73609 GHz -63.06 dBm 51.21 dB -11.21 dB
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Spectrum
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Spectrum Emission Mask Standard: None

Peak Power -11.51dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit

-50.000 MHz -31.800 MHz 200.000 kHz 6.64649 GHz | -63.17 dBm -51.67 dB -11.67 dB
-31.800 MHz -21.200 MHz 200.000 kHz | 6.66328 GHz | -63.68 dBm -52.17 dB -12.26 dB
-21.200 MHz -11.600 MHz 200.000 kHz 6.68337 GHz | -45.83 dBm -34.32 dB -14.29 dB
-11.600 MHz -10.600 MHz 200.000 kHz 6.68340 GHz | -46.39 dBm -34.88 dB -14.98 dB
10.600 MHz 11.600 MHz 200.000 kHz 6.70660 GHz -57.57 dBm -46.07 dB -26.17 dB
11.600 MHz 21.200 MHz 200.000 kHz 6.71615 GHz -63.09 dBm -51.59 dB -23.63 dB
21.200 MHz 31.800 MHz 200,000 kHz 6.72680 GHz -63.71 dBm 52.21 dB -12.21 dB
31.800 MHz 50.000 MHz 200,000 kHz 6.74465 GHz -62.61 dBm -51.31 dB -11.31 dB
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[® 1Rm View
Limit ¢heck PABS
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CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.85dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.800 MHz 200,000 kHz 6.64602 GHz -63.19 dBm -51.34dB -11.34 dB
-31,800 MHz -21.200 MHz 200,000 kHz 6.66323 GHz -63.68 dBm -51.83 dB -11.86 dB
-21.200 MHz -11.600 MHz 200,000 kHz 6.68336 GHz -45.68 dBm -34.03 dB -13.99 dB
-11.600 MHz -10.600 MHz 200,000 kHz 6.68340 GHz -46.61 dBm -34.76 dB -14.86 dB
10.600 MHz 11.600 MHz | 200.000 kHz 6.70657 GHz -55.75 dBm -43.89 dB -24.39 dB
11.600 MHz 21.200 MHz | 200.000 kHz 6.71615 GHz -62.77 dBm -50.92 dB -22.97 db
21.200 MHz 31,800 MHz = 200.000 kHz 6.72673 GHz -63.67 dém 51.82 dB -11.91dB
31.800 MHz 50,000 MHz = 200,000 kHz 6.73557 GHz -52.99 dgm 51.14 dB -11.14 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.80 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.500 MHz 200.000 kHz 6.66103 GHz | -63.42 dBm -51.62 dB -11.62 dB
-31.500 MHz -21.000 MHz 200.000 kHz | 6.66357 GHz | -63.86 dBm -52.06 dB -12.14 dB
-21.000 MHz -11.500 MHz 200.000 kHz 6.68349 GHz | -46.62 dBm -34.82 dB -14.82 dB
-11.500 MHz -10.500 MHz 200.000 kHz 6.68352 GHz | -47.19 dBm -35.39 dB -15.69 dB
10.500 MHz 11.500 MHz 200.000 kHz 6.70649 GHz -59.06 dBm -47.26 dB -27.56 dB
11.500 MHz 21.000 MHz 200.000 kHz 6.71586 GHz -63.87 dBm -52.08 dB -24.20 dB
21.000 MHz 31.500 MHz 200,000 kHz 6.72634 GHz -63.75 dBm -51.96 dB -12.15 dB
31.500 MHz 50.000 MHz 200,000 kHz 6.74331 GHz -63.13 dBm -51.34 db -11.34 dB
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FCC RF Test Report

Report No. : FR311602F

11AX20MIMO_Ant8_6695_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.,500 MHz 200,000 kHz 6.66188 GHz -63.15 dBm -52.03 dB -12.03 dB
-31.500 MHz -21.000 MHz 200,000 kHz 6.66365 GHz -63.77 dBm -52.65 dB -12.81dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.68343 GHz -46.24 dBm -35.12 dB -15.06 dB
-11.500 MHz -10.500 MHz 200,000 kHz 6.68352 GHz -46.18 dBm -35.06 dB -15.36 dB
10.500 MHz 11.500 MHz = 200.000 kHz 6.70650 GHz -57.71 dBm -46.59 dB -26.69 dB
11.500 MHz 21,000 MHz | 200.000 kHz 6.71582 GHz -63.40 dBm -52.28 dB -2444 dB
21.000 MHz 31,500 MHz = 200,000 kHz 6.72639 GHz -63.73 dém 52.61 dB -12.74 db
31.500 MHz 50,000 MHz = 200,000 kHz 6.73682 GHz -63.00 dBm -51.88 dB -11.88 dB
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11AX20MIMO_Ant8_6695_106Tone_RU53

Spectrum
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.28 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.500 MHz 200.000 kHz 6.64886 GHz | -63.39 dBm -52.11 dB -12.11 dB
-31.500 MHz -21.000 MHz 200.000 kHz | 6.66352 GHz | -63.87 dBm -52.59 dB -12.61 dB
-21.000 MHz -11.500 MHz 200.000 kHz 6.68349 GHz | -44.80 dBm -33.52 dB -13.51 dB
-11.500 MHz -10.500 MHz 200.000 kHz 6.68352 GHz | -45.08 dBm -33.80 dB -14.10 dB
10.500 MHz 11.500 MHz 200.000 kHz 6.70650 GHz -55.11 dBm -43.83 dB -23.93 dB
11.500 MHz 21.000 MHz 200.000 kHz 6.70665 GHz -53.90 dBm -42.62 dB -22.49 dB
21.000 MHz 31.500 MHz 200,000 kHz 6.72645 GHz -63.41 dBm -52.14 dB -12.20 dB
31.500 MHz 50.000 MHz 200,000 kHz 6.74302 GHz -62.98 dBm -51.71 dB -11.71 dB
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11AX20MIMO_Ant7_6855_26Tone_RU8

Spectrum o
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.680 MHz 200,000 kHz 6.81370 GHz -63.06 dBm -50.86 dB -10.86 dB
-31.680 MHz -21.120 MHz | 200,000 kHz 6.82344 GHz -63.52 dBm -51.33dB -11.47 dB
-21.120 MHz -11.560 MHz 200,000 kHz 6.83411 GHz -63.45 dBm -51.26 dB -23.44 dB
-11.560 MHz -10.560 MHz 200,000 kHz 6.84345 GHz -58.90 dBm -46.70 dB -26.80 dB
10.560 MHz 11.560 MHz = 200.000 kHz 6.86656 GHz -48.31 dBm -36.12 dB -16.22 dB
11.560 MHz 21,120 MHz | 200.000 kHz 6.86667 GHz -47.72 dBm -35.52 dB -1544 dB
21.120 MHz 31,680 MHz | 200.000 kHz 6.88668 GHz -63.41 dém 51.22 dB -11.22 dB
31.680 MHz 50,000 MHz = 200,000 kHz 6.90207 GHz -62.61 dBm -50.41 dB -10.41 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.34 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.680 MHz 200.000 kHz 6.82041 GHz | -62.98 dBm -51.64 dB -11.64 dB
-31.680 MHz -21.120 MHz 200.000 kHz | 6.82338 GHz | -63.49 dBm -52.16 dB -12.22 dB
-21.120 MHz -11.560 MHz 200.000 kHz 6.83401 GHz | -63.11 dBm -51.78 dB -23.88 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.84345 GHz | -56.77 dBm -45.43 dB -25.53 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.86656 GHz -47.09 dBm -35.75 dB -15.85 dB
11.560 MHz 21.120 MHz 200.000 kHz 6.86659 GHz -46.67 dBm -35.33 dB -15.31 dB
21.120 MHz 31.680 MHz 200,000 kHz 6.88639 GHz -62.50 dBm -51.56 dB -11.90 dB
31.680 MHz 50.000 MHz 200,000 kHz 6.89803 GHz -62.39 dBm -51.05 dB -11.05 dB
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Report No. : FR311602F

11AX20MIMO_Ant7_6855_106Tone_RU54

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dBm

Offset 16.52 d8

Mode Sweep

@ 1Rm View

Limit §heck
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-60 dBm

-70 dBm

-80 dBm

CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emissio

n Mask

Peak Power -11.25dBm

Standard: None

RBW 200.000 kHz

JL

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,680 MHz | 200.000 kHz 6.81818 GHz -62.97 dém 5172 dB 1172 dB
31,680 MHz 21,120 MHz | 200.000 kHz 6.82349 GHz -63.51 dem -52.26 dB -12.45 dB
21120 MHz 11,560 MHz | 200.000 kHz 6.84342 GHz -54.18 dBm -42.92 dB -22.90 dB
-11.560 MHz -10.560 MHz | 200.000 kHz 6.84347 GHz -54.69 dBm -43.43 dB -23.93 dB

10.560 MHz 11.560 MHz = 200.000 kHz 6.86653 GHz -46.43 dBm -35.18 dB -15.68 dB
11.560 MHz 21,120 MHz | 200.000 kHz 6.86661 GHz -45.77 dBm -34.51dB -14.47 dB
21.120 MHz 31,680 MHz | 200.000 kHz 6.88666 GHz -62.94 dgm 51.69 dB -11.70 dB
31.680 MHz 50,000 MHz = 200,000 kHz 6.90240 GHz -62.46 dBm -51.20 dB -11.20 dB

11AX20MIMO_Ant8_6855_26Tone_RUS

Spectrum

JL

Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.71dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.440 MHz 200.000 kHz 6.81590 GHz | -63.21 dBm -51.50 dB -11.50 dB
-31.440 MHz -20.960 MHz 200.000 kHz | 6.82357 GHz | -63.61 dBm -51.90 dB -11.91 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.83408 GHz | -63.82 dBm -52.10 dB -24.14 dB
-11.480 MHz -10.480 MHz 200.000 kHz 6.84353 GHz | -58.76 dBm -47.05 dB -27.15 dB
10.480 MHz 11.480 MHz 200.000 kHz 6.86648 GHz -47.14 dBm -35.43 dB -15.53 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.86653 GHz -46.92 dBm -35.21 dB -15.17 dB
20.960 MHz 31.440 MHz 200,000 kHz 6.88630 GHz -63.27 dBm -51.56 dB -11.72 dB
31.440 MHz 50.000 MHz 200,000 kHz 6.90418 GHz -62.68 dBm -50.97 db -10.97 dB
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11AX20MIMO_Ant8_6855_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.81037 GHz -63.04 dBm -51.56 dB -11.56 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.82362 GHz -63.62 dBm -52.14 dB -12.21dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.83408 GHz -63.55 dBm -52.07 dB -24.11 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.84354 GHz -57.33 dBm -45.85 dB -26.15 dB
10.480 MHz 11.480 MHz = 200.000 kHz 6.86648 GHz -46.99 dBm -35.50 dB -15.60 dB
11.480 MHz 20.960 MHz | 200.000 kHz 6.86665 GHz -47.12 d8m -35.63dB -15.49 dB
20.960 MHz 31,440 MHz | 200,000 kHz 6.88638 GHz -62.93 dém 51.44 dB -11.52 dB
31.440 MHz 50,000 MHz = 200,000 kHz 6.80514 GHz -62.67 dém -51.18 dB -11.18 dB
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Spectrum

Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.50 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit

-50.000 MHz -31.440 MHz 200.000 kHz 6.82143 GHz | -63.07 dBm -51.56 dB -11.56 dB
-31.440 MHz -20.960 MHz 200.000 kHz | 6.82371 GHz | -63.45 dBm -51.95 dB -12.11 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.84321 GHz | -54.68 dBm -43.18 dB -22.91 dB
-11.480 MHz -10.480 MHz 200.000 kHz 6.84353 GHz | -54.99 dBm -43.49 dB -23.59 dB
10.480 MHz 11.480 MHz 200.000 kHz 6.86648 GHz -46.27 dBm -34.77 dB -14.87 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.86649 GHz -45.29 dBm -33.79 dB -13.79 dB
20.960 MHz 31.440 MHz 200,000 kHz 6.88627 GHz -62.91 dBm -51.41 dB -11.61 dB
31.440 MHz 50.000 MHz 200,000 kHz 6.89626 GHz -62.59 dBm -51.09 db -11.09 dB
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11AX20MIMO_Ant7_6875_26Tone_RU8

Spectrum o
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -11.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.620 MHz 200,000 kHz 6.82737 GHz -63.21 dBm -51.48 dB -11.48 dB
-31.620 MHz -21.080 MHz | 200,000 kHz 6.84342 GHz -63.72 dBm -51.98 dB -12.02 dB
-21.080 MHz -11.540 MHz | 200,000 kHz 6.85415 GHz -63.64 dBm -51.90 dB -24.08 dB
-11.540 MHz -10.540 MHz | 200,000 kHz 6.86347 GHz -58.67 dBm -46.93 dB -27.03 dB
10.540 MHz 11.540 MHz | 200.000 kHz 6.88654 GHz -47.86 dBm -36.12 dB -16.22 dB
11.540 MHz 21,080 MHz = 200.000 kHz 6.88654 GHz -47.22 dBm -35.48 dB -15.48 dB
21.080 MHz 31,620 MHz = 200,000 kHz 6.90661 GHz -63.02 dém 51.29dB -11.20 dB
31.620 MHz 50,000 MHz = 200,000 kHz 6.02324 GHz -62.55 dBm -50.81 dB -10.81 dB
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Spectrum
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CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.07 dBm RBW 200.000 kHz
Rangelow | Rangeup | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.620 MHz 200.000 kHz 6.83676 GHz | -63.12 dBm -52.05 dB -12.05 dB
-31.620 MHz -21.080 MHz 200.000 kHz | 6.84346 GHz | -63.58 dBm -52.51 dB -12.59 dB
-21.080 MHz -11.540 MHz 200.000 kHz 6.85393 GHz | -63.09 dBm -52.01 dB -24.02 dB
-11.540 MHz -10.540 MHz 200.000 kHz 6.86348 GHz | -56.71 dBm -45.63 dB -25.93 dB
10.540 MHz 11.540 MHz 200.000 kHz 6.88654 GHz -46.93 dBm -35.85 dB -15.95 dB
11.540 MHz 21.080 MHz 200.000 kHz 6.88656 GHz -46.58 dBm -35.51 dB -15.50 dB
21.080 MHz 31.620 MHz 200,000 kHz 6.90628 GHz -62.69 dBm -51.81 dB -12.19 dB
31.620 MHz 50.000 MHz 200,000 kHz 6.92375 GHz -62.45 dBm -51.38 dB -11.38 dB
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sarans. FCC RF Test Report

Report No. : FR311602F

11AX20MIMO_Ant7_6875_106Tone_RU54

Spectrum

Ref Level 10.00 dBm
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Spectrum Emission Mask
Peak Power -11.26 dBm

Standard: None

RBW 200.000 kHz

JL

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50,000 MHz 31,620 MHz | 200.000 kHz 6.84213 GHz -63.08 dém -51.82 dB -11.82 dB
31,620 MHz -21,080 MHz | 200.000 kHz 6.84339 GHz -63.61 dem -52.35 dB -12.35 dB
21,080 MHz -11,540MHz | 200.000 kHz 6.86346 GHz -53.90 dBm -42.64 dB -22.64 dB
-11.540 MHz -10.540 MHz | 200.000 kHz 6.86347 GHz -54.25 dBm -42.99 dB -23.09 dB

10.540 MHz 11.540 MHz | 200.000 kHz 6.88654 GHz -45.44 dBm -34.18 dB -14.28 dB
11.540 MHz 21,080 MHz = 200.000 kHz 6.88660 GHz -44.78 dBm -33.52dB -13.47 dB
21.080 MHz 31,620 MHz = 200,000 kHz 6.90657 GHz -63.04 dém S51.78 dB -11.84 dB
31.620 MHz 50,000 MHz = 200,000 kHz 6.02228 GHz -62.48 dém 51.22 dB -11.22 dB
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Spectrum

JL
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CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.560 MHz 200.000 kHz 6.83674 GHz | -63.39 dBm -51.96 dB -11.96 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 6.84359 GHz | -63.76 dBm -52.33 dB -12.49 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.85400 GHz | -63.75 dBm -52.32 dB -24.36 dB
-11.520 MHz -10.520 MHz 200.000 kHz 6.86349 GHz | -58.63 dBm -47.20 dB -27.30 dB
10.520 MHz 11.520 MHz 200.000 kHz 6.88652 GHz -47.42 dBm -35.99 dB -16.09 dB
11.520 MHz 21.040 MHz 200.000 kHz 6.88656 GHz -46.70 dBm -35.27 dB -15.24 dB
21.040 MHz 31.560 MHz 200,000 kHz 6.90655 GHz -63.26 dBm -51.83 dB -11.84 dB
31.560 MHz 50.000 MHz 200,000 kHz 6.90803 GHz -62.78 dBm -51.35 dB -11.35 dB
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sarans. FCC RF Test Report Report No. : FR311602F

11AX20MIMO_Ant8_6875_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm Offset 16.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.35dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.560 MHz 200,000 kHz 6.82605 GHz -63.10 dBm 51.76 dB -11.76 dB
-31.560 MHz -21.040 MHz | 200,000 kHz 6.84357 GHz -63.72 dBm -52.38 dB -12.52 dB
-21.040 MHz -11.520 MHz 200,000 kHz 6.85403 GHz -63.48 dBm -52.13dB -24.19 dB
-11.520 MHz -10.520 MHz | 200,000 kHz 6.86350 GHz -57.09 dBm -45.75 dB -26.05 dB
10.520 MHz 11.520 MHz | 200.000 kHz 6.88651 GHz -46.98 dBm -35.63dB -15.93 dB
11.520 MHz 21,040 MHz | 200.000 kHz 6.88656 GHz -46.68 dBm -35.33dB -15.31dB
21.040 MHz 31,560 MHz = 200,000 kHz 6.90653 GHz -63.31 dém -51.97 dB -12.01 dB
31.560 MHz 50,000 MHz = 200,000 kHz 6.91371 GHz -62.63 dBm -51.28 dB -11.28 dB
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Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None

Peak Power -11.23 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Freguency | PoweraAbs | PowerRel |  ALimit

-50.000 MHz -31.560 MHz 200.000 kHz 6.83483 GHz | -63.25 dBm -52.02 dB -12.02 dB
-31.560 MHz -21.040 MHz 200.000 kHz | 6.84345 GHz | -63.54 dBm -52.31 dB -12.31 dB
-21.040 MHz -11.520 MHz 200.000 kHz 6.86332 GHz | -54.07 dBm -42.84 dB -22.70 dB
-11.520 MHz -10.520 MHz 200.000 kHz 6.86349 GHz | -55.08 dBm -43.85 dB -23.95 dB
10.520 MHz 11.520 MHz 200.000 kHz 6.88652 GHz -45.56 dBm -34.33 dB -14.43 dB
11.520 MHz 21.040 MHz 200.000 kHz 6.88656 GHz -45.01 dBm -33.77 dB -13.75 dB
21.040 MHz 31.560 MHz 200,000 kHz 6.90646 GHz -63.18 dBm -51.95 dB -12.06 dB
31.560 MHz 50.000 MHz 200,000 kHz 6.92403 GHz -62.71 dBm -51.48 db -11.48 dB
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